
 
Wastewater Treatment Facility 
Facilities Planning Document         

 
City of Fennimore, Wisconsin 

 
October 2015 





Fennimore Facilities Planning Document  i 
October 2015 

 

FACILITIES PLANNING DOCUMENT 
______________________________________ 

  

City of Fennimore, Wisconsin 
 

October 2015 
 

Table of Contents 
 

1.  Executive Summary .................................................................................... 1-1 
1.1  General Overview ................................................................................. 1-1 
1.2  Conclusions .......................................................................................... 1-1 
1.3  Recommendations ................................................................................ 1-3 
[...]
8.4  Revenue Sources ................................................................................. 8-7 

8.4.1  Special Assessments ..................................................................... 8-7 
8.4.2  General Fund Allocations ............................................................... 8-8 
8.4.3  Impact Fees ................................................................................... 8-8 
8.4.4  Tax Increment Finance District (TIF) .............................................. 8-8 
8.4.5  Service Charges ............................................................................. 8-9 

8.5  Financing Methods ............................................................................... 8-9 
8.5.1  General Obligation Bonds .............................................................. 8-9 
8.5.2  Revenue Bonds ............................................................................ 8-10 
8.5.3  Direct Loans ................................................................................. 8-10 
8.5.4  Financing Through Government Programs .................................. 8-10 

8.6  Funding Sources ................................................................................. 8-10 
8.6.1  Rural Development (RD) .............................................................. 8-10 
8.6.2  Community Development Block Grant (CDBG) ............................ 8-11 
8.6.3  State of Wisconsin Financial Assistance Programs (CWF) .......... 8-11 
8.6.4  Other: ........................................................................................... 8-12 

8.7  Summary of Probable Financing ......................................................... 8-13 
8.8  Projected User Charge Rates ............................................................. 8-13 
8.9  Implementation Steps and Schedule .................................................. 8-14 

 



Fennimore Facilities Planning Document  v 

October 2015 

 

TABLES 
 

Table 3-1 Demographic and Land Use Information ...................................... 3-4 
Table 3-2 Existing Sanitary Sewer Inventory ................................................ 3-4 
Table 3-3 Existing Facility Capacities ......................................................... 3-18 
Table 3-4 Existing WPDES Permit Limits ................................................... 3-19 
Table 3-5 Summary of Billed Sewer Flow ................................................... 3-21 
Table 3-6 Facility Wastewater Flows .......................................................... 3-21 
Table 3-7 Existing I/I Values ....................................................................... 3-22 
Table 3-8 Organic and Solids Loadings to WWTF ...................................... 3-23 
Table 4-1 Year 2035 Growth Projections ...................................................... 4-1 
Table 4-2 Future Flow Projections ................................................................ 4-4 
Table 4-3 BOD and SS Loading Projections ................................................ 4-5 
Table 4-4 Future Nutrient Loadings .............................................................. 4-6 
Table 4-5 Projected WPDES Permit Limits................................................... 4-7 
Table 4-6 Design Loading Summary ............................................................ 4-7 
Table 5-1 Alternatives Summary ................................................................ 5-11 
Table 5-2 Effluent Phosphorus Data Summary for 2009-2014 ................... 5-12 
Table 6-1 Capital Cost Summary – WWTF Phase 1 Alternatives ................. 6-2 
Table 6-2 Capital Cost Summary – Potential Phase 1 Additions/Deductions ....  
  ..................................................................................................... 6-2 
Table 6-3 O&M Cost Summary at Start-Up Conditions ................................ 6-3 
Table 6-4 O&M Cost Summary at Design Year Conditions .......................... 6-3 
Table 6-5 Annual Replacement Cost Summary ............................................ 6-5 
Table 6-6 Present Worth Values of Alternatives ........................................... 6-5 
Table 6-7 Qualitative Evaluation Summary .................................................. 6-6 
Table 8-1 Reduced Loading Conditions for PC Calculation .......................... 8-2 
Table 8-3 Project Costs for PC Calculation .................................................. 8-4 
Table 8-4 Reduced Loading Conditions for SP Calculation .......................... 8-5 
Table 8-6 Cost Impacts for SP Calculation ................................................... 8-6 
Table 8-7 Accounts and Equivalent Meters for 2014 .................................... 8-7 

 
 

FIGURES 
 

Figure 2-1 Zoning Map .................................................................................. 2-3 
Figure 3-1 Sanitary Sewer Map ..................................................................... 3-5 
Figure 3-2 Existing WWTF Site Map .............................................................. 3-8 

 
 



Fennimore Facilities Planning Document  vi 
October 2015 

 

APPENDICES 
 

Appendix A Current WPDES Permit 
Appendix B Soils Information 
Appendix C Population and Land Use Information 
Appendix D Tertiary Filter Evaluation 
Appendix E Water and Sewer Use Data 
Appendix F Existing WWTF Flow and Loading Data 
Appendix G Infiltration and Inflow Calculations 
Appendix H Summary of Hauled Waste Survey 
Appendix I Future Loading Projections 
Appendix J Regulatory Agency Correspondence  
Appendix K Existing WWTF Effluent Phosphorus Data 
Appendix L Outfall Watershed Information 
Appendix M Cost Evaluations 
Appendix N Design Data and Models for Alternatives 
Appendix O Environmental Impacts 
Appendix P Parallel Cost Ratio and Septage Percentage Calculations 
Appendix Q Funding and User Charge Calculations 
Appendix R Public Input 
 
 



Fennimore Facilities Planning Document  1-1 
October 2015 

1. EXECUTIVE SUMMARY 

1.1 General Overview 

The City of Fennimore is undertaking facilities planning for its wastewater 
treatment facility (WWTF) to address equipment and process deficiencies, meet 
current and future permit requirements, and provide the staff with increased 
flexibility in dealing with daily operational conditions.  This Facilities Planning 
Document establishes long term conditions for which the facility must be 
designed, and identifies processes and equipment that are to be upgraded or 
replaced to meet the overall goals set forth. 
 
This Facilities Planning Document also takes into consideration the need for 
process modifications and upgrades to meet new effluent phosphorus water 
quality based effluent limits (WQBELs) that will take effect with the next permit 
issuance, but does not include an ultimate selection of alternatives for 
phosphorus compliance.  The current phosphorus compliance schedule requires 
the submittal of a Facilities Planning Status Report in September 2015, which is 
fulfilled by this Document.  The City will continue to evaluate feasible alternatives 
for meeting the final phosphorus limits, which may include facility upgrading, 
Watershed Adaptive Management, Water Quality Trading, or a water quality 
standards variance. The selected phosphorus compliance option will be 
described in a Preliminary Compliance Alternatives Plan that will be submitted by 
September 30, 2016 as an Addendum to this document, with a Final Plan 
submitted by September 30, 2017.  One goal of this Facility Planning Document 
is to recommend modifications to the existing treatment plant that will maximize 
biological treatment and nutrient removal to decrease the amount of phosphorus 
removal/reduction that will be required by other means. 
 
The planning process necessarily depends on input from various sectors of the 
community including City staff, private citizens, industries, and the commercial 
sector to become a successful planning tool.  Historical records have been 
evaluated and projections have been made to establish long term needs.  The 
recommended alternative for implementation is summarized in the following 
sections included within this chapter, however for a more detailed look at all 
alternatives evaluated, refer to the remaining chapters and appendices. 

1.2 Conclusions 

The existing WWTF was constructed in 1978-1979 and consists of primary 
clarifiers, biological treatment using rotating biological contactors (RBCs), 
secondary clarifiers, and tertiary filtration.  Sludge from the primary clarifiers is 



Fennimore Facilities Planning Document  1-2 
October 2015 

digested in an anaerobic digester and stored on-site prior to land application. The 
plant site also contains an equalization tank and holding pond for flow 
equalization.  The control building houses office and laboratory space, motor 
control centers, the plant headworks and influent pumps, boilers, a standby 
generator, and the tertiary filters. The current facility was designed for a flow of 
0.620 million gallons per day (MGD), 1,300 pounds per day (lbs/day) BOD, 
1,280 lbs/day suspended solids, and 52 lbs/day ammonia-nitrogen.  
 
While the WWTF is currently meeting permit limits, there are several 
modifications needed to extend the life of plant for the next 20 years and provide 
adequate treatment for wastewater generated in the City of Fennimore service 
area. In particular, the RBCs are failing and are in need of replacement.  The 
population within this service area is projected to grow by approximately 0.7% 
per year, for a projected year 2035 population of 2,875 (350 capita growth).  In 
addition, growth has been projected for the commercial, industrial, and public 
authority sectors based on the 2003 Comprehensive Plan, available land in the 
Fennimore Industrial Park, and input from the City.  Additional contributions come 
from future potential acceptance of leachate, septage and/or holding tank 
wastewater from outside sources.  Currently the City accepts minimal amounts of 
hauled wastes, but based on a survey of local haulers and other WWTFs, it is felt 
that the demand for accepting hauled waste will increase substantially in the 
future. 
 
Chapter 3 of this Facilities Planning Document focuses on the condition of the 
existing plant and the current flows and loads.  Chapter 4 presents the future 
design conditions based on the projected growth.  Chapter 5 identifies 
alternatives for plant upgrades to address current processes and structures that 
are at the end of their design life or in need of repair, as well as general plant 
issues and operational improvements. Chapter 5 also identifies options for 
compliance with new phosphorus WQBELs.   
 
It is the City’s intent to use a phased approach to address these issues, with the 
first phase of design and construction to include a comprehensive upgrade for 
the current processes and equipment.  Subsequent phases will include upgrades 
to meet future design conditions and phosphorus WQBELs.  The need for 
improved phosphorus removal to meet new permit requirements has been taken 
into consideration and will be more fully addressed in future planning and design 
submittals following the phosphorus compliance schedule in the WPDES permit. 
 



Fennimore Facilities Planning Document  1-3 
October 2015 

1.3 Recommendations 

Based on the economic and non-economic evaluations presented in Chapters 5 
and 6, the recommended alternative for the first phase of plant modifications is 
Alternative 3, which includes construction of a new activated sludge system, 
without the existing primary clarifiers, to replace the RBCs, and the conversion of 
the anaerobic digester to aerobic digestion.  This option has the lowest capital 
costs and lowest present worth cost among the three alternatives considered.  
Additionally, it provides the most flexibility for operations and meeting current and 
future nutrient limits.  The annual operating expenses for this alternative are 
expected to be less than Alternative 1 but higher than Alterative 2 due to aeration 
demands.  
 
The recommendations proposed for the first phase of construction are 
summarized as follows: 

 Replacement of the influent pumps and associated valves 
 Construction of a new headworks building housing screening, grit removal, 

and flow splitting between the equalization tank and forward flow through 
the plant.   

 Upgrade of mixing in equalization tank 
 Removal of the primary clarifiers or possible reuse as sludge thickeners 
 Construction of selector basins and activated sludge basins with diffused 

aeration for secondary treatment 
 Addition of a third final clarifier 
 Construction of a process building to house aeration blowers, RAS and 

WAS pumps  
 Addition of a new receiving station for hauled waste (holding tank and 

septage) 
 Conversion of the anaerobic digester to aerobic digestion with blowers, 

diffusers, and aluminum cover 
 Modifications to the Control Building, including laboratory, office space, and 

bathroom improvements 
 Replacement of aging/obsolete electrical controls and original MCCs. 

 
These improvements are recommended for Phase 1 of construction at the 
treatment plant, which is expected to begin in 2016 or 2017 depending on 
funding sources.  Subsequent phases of construction, designated as Phase 2 
and 3, will depend on the selected alternative for phosphorus compliance, the 
actual growth in the City of Fennimore, and future changes to the plant flows and 
loadings, such as the addition of major industry or acceptance of hauled waste.  
Phase 2 may include construction of a new filtration system for phosphorus 



Fennimore Facilities Planning Document  1-4 
October 2015 

removal, but other phosphorus compliance alternatives will be explored, as 
described in Section 5.5.   
 
Phase 3 is assumed to include addition of sludge thickening facilities to extend 
the capacity of existing digester and sludge storage as well as additional 
secondary treatment capacity, as needed.  If actual growth is slower than 
projected or if hauled waste does not become a significant portion of the influent 
load, the addition of capacity for Phase 3 may not be needed in the next 20 
years.  Costs for Phase 2 and 3 have not been including in the cost analyses and 
user charge rates developed in this document.  

1.4 Cost Summary of Selected Alternative 

The capital costs for the selected Phase 1 alternative are as follows: 

Phase 1 Capital Costs: 
Construction  $6,772,341 

Contingency  $677,234 

Engineering, Administration, & Legal  $1,015,851 

Total  $8,465,427 
 
As described in Sections 5.4 and 6.2, there are potential deductions or additions 
to these capital costs, as follows:  

 Deduct for rehabilitating the existing headworks rather than construction of 
a new headworks. 

 Additional cost for sludge thickening upgrades, which would likely be 
constructed as part of a later phase (Phase 3). 

 Construction of a new heated storage shed/garage rather than 
insulating/heating the existing structure.  

 
Refer to Chapter 6, Alternatives Comparison, and Appendix M for more detailed 
information on the cost breakout for all of the alternatives evaluated in this 
Facilities Planning Document.   

1.5 User Charge Cost 

Chapter 8 provides information on effects of implementing the recommended 
project on the City’s user charge system.  User charges for an average 
residential customer are expected to increase from the current average 
residential charge of $30 per month to between $41 and $49 per month in 2016, 
and increase to between $56 and $75 per month over the next six to seven 
years, depending on the methodology of the user charge system and the amount 
of grant money included in the funding package.  These projected user costs are 



Fennimore Facilities Planning Document  1-5 
October 2015 

based on an average residential water use rate of 3,071 gallons per month, the 
total capital cost expenditure of $8,465,427 for Phase 1; the associated annual 
O&M and replacement costs described in Chapter 6; and the funding 
assumptions described in Chapter 8.  These user rates do not take into account 
the possible addition of a filter that may be required for phosphorus removal, or 
other work that may be performed as part of Phase 2 or 3 construction.  

1.6 Implementation Schedule  

The City of Fennimore intends to apply for funding through United States 
Department of Agriculture (USDA) Rural Development’s water and wastewater 
program and the Wisconsin Clean Water Fund (CWF) to finance Phase 1 
construction.  The following implementation schedule is based on the timelines 
for these loan programs.  Due to the current state of the RBCs and potential for 
failure, the City intends to follow the accelerated schedule to have the upgraded 
WWTF running as soon as possible; however, the actual schedule will depend on 
the availability of financing and possible interim financing costs.   

Proposed Implementation Schedule 
Accelerated 

Schedule Normal Schedule 

Submit Draft of Facilities Plan October 15, 2015 October 15, 2015 
Proceed with Preliminary Design October 1, 2015 October 1, 2015 
Submit CWF ITA October 31, 2015 October 31, 2015 
Public Hearing on Plan November, 2015 November, 2015 
Submit Rural Development 
Application 

November 15, 2015 November 15, 2015 

Proceed with Final Design December 15, 2015 December 15, 2015 
Approval of Facilities Plan December 15, 2015 December 15, 2015 
Obtain Preliminary commitment for 
Rural Development 

January 15, 2016 January 15, 2016 

Submit Plans and Specifications May 1, 2016 September 30, 2016
Submit CWF Loan Application May 1, 2016 September 30, 2016
Submit User Charge 
Rates/Ordinances 

May 1, 2016 September 30, 2016

Advertise for Bids May 1, 2016 October 1, 2016 
Approval of Plans and Specifications June 30, 2016 December 1, 2016 
Open Bids June 15, 2016 December 15, 2016 
Clean Water Fund Closing January 1, 2017 February 15, 2017 
Award Bids July 15, 2016 February 1, 2017 
Start Construction August 1, 2016 March 1, 2017 
Complete Phase 1 Construction December 15, 2017 August 1, 2018 



Fennimore Facilities Planning Document  2-1 
October 2015 

2. INTRODUCTION 

2.1 Planning Objectives 

The intent of this Facilities Planning Document is to develop and evaluate viable 
alternatives for the upgrade of the existing wastewater treatment facility (WWTF) 
for the City of Fennimore.  The WWTF was constructed in 1978 and has only had 
minor upgrades since that time, including upgrades for phosphorus removal by 
chemical addition and construction of a new sludge storage in 1998.  Therefore, 
some processes and equipment are reaching the end of their useful life and are 
in need of replacement or upgrading.  Additionally, the Wisconsin Pollutant 
Discharge Elimination System (WPDES) permit that was issued to the City in 
October 2013 (Appendix A) includes proposed water quality based effluent limits 
(WQBELs) for phosphorus that may require upgrades to the WWTF.  This 
Facilities Planning Document takes into consideration the need for process 
modifications and upgrades to meet new effluent phosphorus limits that will take 
effect with the next permit issuance, but does not include an ultimate selection of 
alternatives for phosphorus compliance.   
 
The compliance schedule for evaluating and implementing alternatives for 
meeting the new phosphorus limits requires the submittal of a Compliance 
Alternatives, Source Reduction, Improvements and Modification Status Report by 
September 30, 2015, which is fulfilled by this Document.  The City will continue to 
evaluate feasible alternatives for meeting the final phosphorus limits, which may 
include facility upgrading, Watershed Adaptive Management, Water Quality 
Trading, or a water quality standards variance.  The selected phosphorus 
compliance option will be described in a Preliminary Compliance Alternatives 
Plan that will be submitted by September 30, 2016, with a Final Plan submitted 
[...]
upgrading these pipes during improvement projects implemented periodically.  
The overall emphasis of the projects is to replace defected pipelines and to 
modernize the existing pumping stations.  The sanitary sewer map is shown on 
Figure 3-1. 

Table 3-2 
Existing Sanitary Sewer Inventory 

Diameter  
(inches) 

Length 
(feet) 

Force Main 6 7,064 
Collection Sewers 8 92,020 

 10 5,720 
 12 7,561 
 15 8,320 

 



63

63.01

64

65
6869

70

71

72

58

57

56

52

53

55

46

47

48

50

51

45.04 45.03 45.05 45.06

45.01

5960616262.01

73

76

77

94

95

95.01

96

97

79

80

81

88

86
8990

91

92

93

66

67

36

35

83

84

85

82

32.18

32.19

32.21
32.22

32.23

37

4238 40 41 41.01

32.15

44

32.16

32.12

32.11

32.10

32.13

912

32.14

900888887885874873.01873872

32.08

32.0932.07

32.05

32.17

32.06

32.0332.0132

31

30

23 23.01

28

33

27

26

2415

13

12
11

10

5 341 3
4

7

383

121.01

121

120

119

119.01 107

105

104

122

123

124

125

126

128

135

136

137

134

133

132

131

130

129 116

115

114 113

112

118

108 109.01

109

110

111

160

161

162 162.01

163

164

156 155 154 153

151

148.01

148

147
147.01147.02

145.02

145.01

145

144.01

150

149 138

139

144

143

142.04

142.03 142.01

142

141

157.01 158

158.01

158.02

159

165

166

907

882 884 901 905 906 910

904903902935936

923924926928

929

930

934

933

932.01

932

939

938.01

938

937

943

942

941

940

22 22.01
871

870

869

868

875 881

880

879877

867

866

944

945

946

955

954

952 950 949 948 947

380

378

374

372

370 370

965

16

963

963.02

963.02

956.01

956

111.01

257

258

260

261

262

243

242
239

238
237

255.01

255 256

250

240

251

252

170

167

169

171

178

179

168

172

173

174

175
176

177

184

184.03

184.02

184.01

184.04

215.02

215.01

215
200.07

200.05

215.03 215.04

215.05

200.06

184.05

184.10

191

192

193

192.01

214.07

214.06

214.09

214.05

214.03

214.02

214.01

214

213
212

211

206

207

208

209

210
201

202

203

204

205
194195

196

197

198

199

200 218

219

220 424

425

221

222

223

183 182 181 180 230 231 232 233

186

189

190

188

187

228

227

229 234 235

389389.01390391 388 387

236
247

248

249

386

246
244 265

266

268

269

269.01

271 366

364

362

359

969

970

971

972

407

409

410

411

460.01
460

461

462

466.001 304

297

296

295
293

291

289

285

282 & 283

281

280

277

276
275

358

357

354 974

353

352

351

801 802

803

466

468
469

472

310

316

319
321
323

324

326 327 711 713 715

716

332

333 & 335

337 & 338

339

343

347

349

796798800

805

501

574 575 576
601

602

603

605

606

607

610
611

612 613

615

616 & 617

572.01

567

566

577

578

579 598

599

600 620

621

562

561

560

559 583

582

581

580 597

596

595

594 593.01

622 623

590

591

593

552

558
584 585

586

587

588

423

224

225

226 392

393 394

396

397 398 400 402

422

421 420 419 418
417

416 415 414
413

405 & 406

404

403

434 435

437
438439 454455

456

457 458 459

463

464

465426.03

426.04

426.02 426.01
426

427

429

428

430 431 433

441442443

483

484485486487488488.01489

487.01488.02488.03488.04 445 446

447

448

477478479

481

449

450 451

452

453

473474475
476

496.01
496

497

498

499

500

503

504505506509510511

493 494 495.01

495

975976977978979

980 981 982 983 984

990 989 986 985

987.02

987.01
987988

992

993

993.01 994 994.01
994.02

998.03

998.02

998.01

998

992.01

994.06

997

994.05
994.04

994.03

995.34

995.25

995.24

995.21

995.15

995

995.02

995.03

995.04

995.10995.17

995.16

995.05

995.35

995.06

995.36

995.08

995.07

995.70995.71

513 514 515 507 571

570

569

568

519

517

522

523

524

526 525 520
565

564

563

530529527

533
532

539

531

537.01

538

534

535

537

557

556

555

554

540
541

542

543

543.01

543.02

544.01

544

545

546

547

548

549

549.01

549.04

549.05

549.06

550

628 627 626

638

652 651

624 625 653 654

656

629 634 635 636

637

639

643
644

650

639.01

630

631

632 633 640 641 642 645

703704
706707708709710

718

719 720 721

722

724
727

728

729

730

723793794

795

807

809

810

811

812

790

792
791

813

788

814

817

786

858

857 856

859 860

861

854

855 853 851

862

961

960

959

958

957

863

864

850

865

848

846

845

844

843 842

841

819

818

785

780

779

821

820

822

823 824

825

774

775777

778

784

731

781

783

733

776 743

742

737
736734

646

702

701 700
699

698 697 696

675674672671

647

649

670

669.01

669 668

676
677 678

666

665

664

662

660

657

659

687 688 690

686 685 683

679 680 681 682

744

745 746 747 748 752 753

751750749741740
739

826

828 829 830 831 832

766768769770

772

773

839

838
836 835 834 833

765.01765

764
754

756 757

1012.12

1012.11

1012.10

1012.09

1012.08

1012.07

1012.06

1012.05

1013.08

1013.07

1013.06

1013.05

1013.04

1013.03

1013.02

1013.01

999

991

999.01

999.021002
1004 1000

1005

1005.011005.02

1006 1008

1009

10101012
1012.01

1012.021012.03
1012.04

1013

1015

1016

1017
1018

1018.01

1020

1021

1021.05

1022

1023

1028

1029

1030

1031

1031.01

1032

1043

1044

1044.01

1044.03

1044.02

1044.04

1044.05

1044.07

1044.09 1045

1045.01

1045.02

1045.03

1045.04

1045.05

1045.06
1046

1046.01

1046.02

1046.04

1046.05

1046.06

1046.07

1046.08

1046.09

1046.03

1047

1050.01

1050.02

1050.03

1050.04

1050.05

1050.06

1050.07

1050.08

1053 1055

1056

1056.03

1056.05

1056.06

1060.03

1060

1067

1067.01

1067.02

1067.03

1068

1068.01

1068.02

1068.04

1068.05

1068.06

1068.07

1068.08

1068.09

1068.33

1069

1069.01

1076

1080 1081 1082 1082.05

1083

1084

1085 1086

1087

1088

32.04

102

385

646.01

699.01

973

966

967968

440

996.06

996 996.01

996.02 996.03 996.04 996.05

572.02

146

995.11

995.13

995.20

995.29

995.30

995.31

366

32.2432.2532.2632.27

45

47.01

48.01

98

106

157

170.01

170.02

170.03

183.01

184.06

1075

995.22

995.26

995.27

995.12

995.01

995.14995.23

995.33

995.32

271

273

LAMPHOLE

LIFT STATION

MANHOLE

FORCE MAIN

8" MAIN

MH00 - MANHOLE NO.

SM00 - SEWER MAIN NO.

LATERAL

10" MAIN

12" MAIN

15" MAIN



Fennimore Facilities Planning Document  3-6 
October 2015 

Wastewater flows to the WWTF through two gravity interceptors called the east 
and west interceptor.  The east interceptor is 12 inches in diameter and begins at 
12th Street and Marsden Park, serving the east portion of the City including the 
industrial park and SWTC.  The west interceptor begins as 12 inches in diameter 
at 12th Street and Roosevelt Street and increase to 15 inches in diameter, 
serving the west and central areas of the City.  Both interceptors combine at the 
manhole (MH 1P) just south of the WWTF Control Building and from there flow to 
the plant headworks.  The interceptors appear to have adequate capacity to 
handle current and future peak flows.  In general, the interceptors are in good 
condition, but there are some known problems with infiltration and inflow in other 
parts of the collection system.  The City is in the process of developing a Capital 
Improvements Plan and the following projects have been identified for 
implementation in the next five years: 

 Upgrade electrical and add SCADA for the seven lift stations. 
 Purchase of a jet/vacuum truck for grit removal in the collection system 
 Sewer replacement/upsizing for Washington St from (9th to 12th), identified 

as a major contributor of infiltration into the sanitary sewer system. 
 Sewer replacement for Madison St (2nd to 4th), Coolidge Ct, Grant St. (11th 

to 12th), Garfield St (12th to 13th), 13th St (Garfield to Grant). 
 Sewer replacement on Jackson St (6th to 7th), Coolidge St (7th to 9th) and 

Brownwood Rd. 
 Sewer replacement for 2nd St (Madison to Roosevelt), 5th St (6th to 

Cleveland), Coolidge St (5th to 7th and 9th to 10th), 7th St (Cleveland to 
Adams). 

 Sewer replacement for James Ct, 3rd St (Monroe to Roosevelt), Monroe St 
(3rd to 4th), Madison St (6th to 7th), Garfield St (13th to 14th). 

 Sewer replacement for 4th St (east of Garfield), 11th St (Jefferson to 
Lincoln and Monroe to Roosevelt), Grant St. (11th to 13th) and 14th St 
(Garfield to Grant). 

3.2.2 Wastewater Treatment Facility 

The City of Fennimore WWTF treats the municipal and industrial wastewater 
collected by the sewerage system.  The original trickling filter secondary 
treatment plant was built in the 1935 and was located on the City’s southwest 
side.  In 1978-1980, the plant was moved to the existing site, southeast of the 
previous facility.  The plant consisted of primary clarifiers, biological treatment 
using rotating biological contactors (RBCs), secondary clarifiers, filtration, and 
chlorine contact.  Sludge from the primary clarifiers was digested in an anaerobic 
digester and then sent to sludge drying beds. The plant site also contained a 
358,600 gallon equalization tank and an 800,000 gallon holding pond for flow 



Fennimore Facilities Planning Document  3-7 
October 2015 

equalization.  The control building housed office and laboratory space, motor 
control centers, the plant headworks and influent pumps, oil and gas-fired boilers, 
a standby generator, tertiary filters, and chlorination storage and equipment.  

 
In 1998, the facilities were upgraded to include a sludge storage tank and 
chemical feed equipment for phosphorus removal.  The upgraded facility was 
designed for a flow of 0.620 million gallons per day (MGD), 1,300 pounds per day 
(lbs/day) BOD, 1,280 lbs/day suspended solids, and 52 lbs/day ammonia-
nitrogen.  

 
Refer to Figure 3-2 for a site plan of the existing WWTF.  Existing processes are 
described in more detail below.  

 Flow Monitoring - Measurement of the forward flow through the facility is 
performed at two locations, plant influent flow at a 9-inch Parshall flume 
downstream of the screen and flow to the primary clarifiers at a 3-inch 
Parshall flume in the primary control structure.  Ultrasonic flow devices 
mounted at metering flumes measure the total flow into the headworks 
and flow to the primary clarifiers. Flows are recorded on a 24-hour circle 
charts, 0-2,500 gpm for influent flows and 0-500 gpm for flows to the 
primary clarifiers.  The operator must change the charts daily. 

 
 Sampling – Raw wastewater samples are collected from near the 9-inch 

influent Parshall flume by an ISCO Model 3710 automatic sampler.  An 
ISCO Model 3710 automatic sampler is also used to sample final plant 
effluent. 

 
 Preliminary Treatment - Preliminary treatment at the facility consists of 

mechanical screening.  A Lakeside MicroStrainer (Model 12MS-0.25-55) 
with a rated peak flow capacity of 1 MGD was installed approximately 9 
years ago to replace the original comminutors.  Screenings are washed 
and compacted in the unit, discharged to a dumpster, and then landfilled.  
Replacement of the screen is recommended because it is undersized to 
handle current average and peak flows.  Flooding of the influent channel 
has occurred during peak flows.  
 
A coarse bar screen located in a parallel channel is available for use when 
bypass of the fine screen is necessary.  Two valves are located in the 
comminutor room.  One controls flow from the tertiary filter mudwell to the 
wet well and the other controls amount of treated effluent flow recirculated  





Fennimore Facilities Planning Document  3-9 
October 2015 

back through the plant.  Recirculation of effluent is currently not 
performed.  
 
No grit removal is performed currently, but grit removal is recommended 
for future plant improvements.  Grit buildup in the collection system is 
significant problem according to the operations staff. 

 
 Raw Pumps - After screening, wastewater falls into the wet well and is 

pumped to the Equalization Tank by the raw pumps.  The water surface in 
the wet well is controlled by the liquid level control, which automatically 
starts and stops the raw sewage pumps.  The raw sewage pumps are 
located in the pump room of the Control Building and consist of three 
15 horsepower (hp) FMC/Chicago Pump centrifugal pumps rated for 475 
gpm at 65 feet (ft) total dynamic head (TDH), each. When in automatic 
mode, these pumps are controlled by a transducer in the wet well, which 
recently replaced the original bubbler control system.  A sump pump in the 
floor of the pump room discharges to the wet well.  The wet well structure 
has not been inspected recently but is believed to be in good condition 
with no major structural issues.  The pump room is in need of sand-
blasting and repainting.   

 
In recent years, there have been significant problems with the controls and 
variable frequency drives (VFDs) for the raw pumps and with the pumps 
themselves, as well as difficulty in finding spare parts for this equipment.  
In early 2015, the City installed new controls and VFDs for the pumps 
because these were in need of immediate replacement to ensure 
operational reliability.  The pumps have also reached the end of their 
useful life and replacement is recommended.   

 
 Stormwater Pump - The pump room also contains one 30 hp 

FMC/Chicago stormwater pump rated for 1,000 gpm at 70 ft TDH.  During 
storm events, excess flow to the wet well is pumped to the stormwater 
pond by the stormwater pump.  The stormwater pump can be controlled 
manually or automatically by the transducer control system.  Dry well and 
wet well flooding events have occurred in 2008 and 2010, indicating that 
the storm pump capacity is not adequate for dealing with large storm 
events.  

 
 Equalization Tank – The equalization tank is a 358,600 gallon concrete 

storage tank located on the hill above the primary clarifiers. Under normal 



Fennimore Facilities Planning Document  3-10 
October 2015 

conditions, all wastewater entering the plant is pumped to the equalization 
tank though a divider box located just outside the tank.  The tank can be 
used for either side-line equalization, where only the flow greater than a 
certain quantity is temporarily stored, or “in-line equalization” where all 
flow goes through the tank.  For side-line equalization, when influent flow 
is less than 430 gpm, flow passes through the V-notch weir in the divider 
box and flows down to the primary clarifiers.   When the flow is greater 
than 430 gpm, the flow splits and approximately 430 gpm goes through 
the V-notch weir while the balance of flow spills over a stainless steel weir 
and discharges through the 8-inch pipe into the equalization tank.  When 
influent flow rates decrease below 430 gpm, stored wastewater flows from 
the tank to the primary clarifiers.  The equalization tank structure and roof 
appear to be in good condition, with the exception of the splitter structure, 
which has significant concrete corrosion/spalling and needs repairs.  The 
6-inch check valve on the tank inlet/outlet piping needs to be replaced.   
 
The equalization tank is equipped with a jet aeration system to aerate and 
mix the tank contents and prevent septic conditions.  The blowers for the 
jet aeration system are located in the building up the hill from the 
equalization tank.  The jet system, manufactured by Pentech, consists of 
two submersible pumps and two blowers and uses a recirculated liquid 
stream from the basin and air from the blowers to maintain solids in 
suspension.  The current mixing system is adequate and could be 
maintained for future use with minor upgrades.  

 
 Storm Water Pond – The storm water pond is a sealed, rectangular 

shaped pond on the northeast end of the WWTF site, with a capacity of 
800,000 gallons at the normal water depth of 6 feet.  The bottom elevation 
is 1087.0 and the top of dike elevation is 1096.0. When the equalization 
tank overflows at elevation 1089.0, flow is directed to the storm water 
pond.  This occurs periodically but not every year.  
[...]
(in excess of 70 gpm) for the dewatering, then the environmental impact 
will be evaluated by the WDNR’s Bureau of Water Supply prior to 
installation of the wells. 



Fennimore Facilities Planning Document  7-5 
October 2015 

7.2.9.3 Secondary Impacts 

The construction or upgrade of any WWTF may potentially encourage 
urbanization by making increased wastewater collection and treatment 
capacity available. By using foresight and careful planning, the City can 
successfully defend against unwanted urbanization. 

7.3 Mitigative Measures 

Primary impacts regarding operational and agricultural concerns will be minimal 
and do not require mitigative measures; likewise, secondary impacts regarding 
urbanization concerns will be minimal as well.  Mitigative measures for temporary 
impacts during construction are described in the following sections.   

7.3.1 Construction, Temporary Controls 

Temporary impacts during construction will be mitigated. Temporary traffic 
control barricades, signs, flagmen and detours will be implemented as necessary 
and in accordance with WisDOT standards.  If conditions warrant control of dust 
then a combination of water, calcium chloride suppressant and other dust control 
measures in compliance with industry standard will be applied. 
 
Erosion control and shoreline stabilization during and following construction are 
other important considerations during construction. The WDNR has stressed the 
importance of implementing and maintaining proper erosion control measures.  If 
necessary, any disturbed river banks will be rip-rapped, seeded and mulched 
within 24 hours of completion.  Any steep areas that will be disturbed and that 
would affect downstream river banks or wetlands will be stabilized with erosion 
control matting in accordance with WDNR guidelines.  Erosion control 
requirements will be defined during design and in coordination with WDNR 
chapter 30, Notice of Intent and Corp of Engineers CFR 404 permitting. 

7.3.2 Archaeological 

If any undiscovered archeological sites or human remains are encountered in the 
course of investigations at the project area or during construction, the work will 
have to stop immediately and the Historic Preservations Division consulted.   

7.3.3 Endangered Species 

No impacts to endangered species are expected, as construction will take place 
only on the existing WWTF site.  
 
The netting of erosion control matting can easily entrap snakes which are 
anticipated to be prevalent on the site.  To mitigate this impact erosion mat with 



Fennimore Facilities Planning Document  7-6 
October 2015 

biodegradable netting and with independently moveable strands meeting WDNR 
guidelines will be used. 

7.3.4 Wetlands 

There are no known wetlands at the existing WWTF site.  If wetlands are 
identified during the design phase, appropriate permits will be applied for and 
obtained from the relevant regulating agencies (in particular Corps of Engineers 
CFR 404 permit and WDNR Chapter 30 permit), and strict adherence to the 
conditions of any permit will be required.  Any disturbed wetlands will be restored 
to pre-existing conditions, and therefore the long-term impacts to any wetlands 
are expected to be minimal. 

7.4 Alternatives to the Proposed Action 

The alternatives for modifications to the WWTF are presented in Section 5.4.  All 
of these alternatives require construction at the existing plant site and are 
considered equal in terms of environmental impacts.  Cost comparisons of the 
alternatives are provided in Chapter 6 and in Appendix M.  For health and 
environmental comparisons refer to Section 6.6. 
 



Fennimore Facilities Planning Document  8-1 
October 2015 

8. FINANCES AND FUNDING 

8.1 Parallel Cost Percentage 

Reference is made to NR 162 of the Wisconsin Administrative Code and the 
WDNR web page guidance for the basis of calculating parallel cost percentages.  
The parallel cost percentage (PC) is calculated to determine that portion of the 
proposed total project cost eligible for below-market rate financing through the 
Clean Water Fund (CWF). 
 
As stated in Section 5.1, Phase 1 of the WWTP upgrades will be designed to 
treat the Year 2035 projected loadings without hauled waste, with additional 
capacity to be added in Phase 3, if needed, based on City growth and demand 
for hauled waste treatment.  Therefore the Design Capacity (DC) used for the PC 
calculations is the projected design load without hauled waste presented in 
Table 4-6.  The DC was the basis for the Phase 1 project costs developed in 
Chapter 6. 
 
In order to calculate the value for PC, revised loading conditions are determined 
which reduce the total design loadings by those amounts associated with 
unsewered areas that are not currently connected to the sanitary system; the 
reserve capacity for loadings which will be realized beyond ten years from the 
project completion date; and for current and future flows from industrial 
wastewater users.   
 
An estimate has been made of those projected contributions from residential, 
commercial, and additional contributions which will not be realized until beyond 
ten years after the completion of the project.  The future loadings described in 
Chapter 4 have been assumed to be added in a straight line projection over the 
course of the design period of twenty years.  One-half of these future loads will 
not be included in the revised loading conditions.  All loadings from industrial 
users have also been excluded for the revised loading conditions.  A summary of 
the revised loadings with comparison to the total design capacity is given below 
in Table 8-1.  The column heading “DC” is used by the WDNR to indicate total 
design capacity, and “RC” is used for reduced capacity.  For a more detailed 
examination of these loading projections, refer to Appendix P.   



Fennimore Facilities Planning Document  8-2 
October 2015 

Table 8-1 
Reduced Loading Conditions for PC Calculation 

Parameter Units DC RC 

Design Flow MGD 0.620 0.530 

BOD lbs/day 878 691 

TS lbs/day 680 512 

TKN lbs/day 91 68 

Phosphorus lbs/day 16 12 
 

The current flow from the main industrial sector represents approximately 8% of 
estimated base flow to the plant; therefore, current flows and loads for the RC 
condition have been reduced accordingly.  Also, half of the future residential and 
commercial loads has been excluded.  Since the DC condition for Phase 1 does 
not include hauled wastes, there is also no hauled waste in the RC condition. 
  
The peak hourly flow value (the basis for design of the forward flow hydraulics) is 
not significantly lower for the reduced condition.  From the loading data found in 
Appendix P, the peak hourly flow value for the RC condition is 2.023 MGD 
compared to 2.201 MGD for the DC condition.  The relatively insignificant 
difference in flow values can be attributed to the large amount of clear water 
entering into the collection system. 
 
The reduced loading conditions are then used to determine what changes would 
result in terms of structure sizing and equipment selection.  Alternative 3 has 
been used as the basis for determining the impacts to the design for the project.  
Similar effects would be realized if other alternatives were evaluated.   
 
A portion of the construction proposed for Phase 1 is modifications to existing 
structures and replacement of existing equipment, which will not be impacted by 
reduced loading conditions.  The design for the influent pumps and new 
headworks building are governed by the peak hourly flow and would not be 
significantly reduced for the RC condition.  Phase 1 also includes modifications to 
the existing equalization tank and Control Building/lab, which will not be affected 
by the reduced loadings.  Although sludge production will be reduced for the RC 
condition, the existing digester will be used for conversion to aerobic digestion.  
Therefore, the RC condition will not result in any change to the digester sizing, 
but will reduce the size of the solids handling pumps and aeration blowers.  
 
Phase 1 includes the construction of a new secondary treatment system, which 
consist of selector basins and activated sludge basins with diffused aeration for 



Fennimore Facilities Planning Document  8-3 
October 2015 

Alternative 3, the recommended alternative.   These basins will be designed to 
meet the DC condition, rather than the full design load projected for the plant by 
Year 2035.  If additional capacity is needed in the future, it will be added as part 
of Phase 3, which may not occur for more than 10 years.   The basin sizes would 
be slightly smaller for the RC condition.  The change in selector basins sizing is 
insignificant relative to the overall costs but the costs for the aeration basins and 
diffusers have been reduced accordingly for the RC condition.   
 
Phase 1 also includes construction of a process building to house aeration 
blowers, RAS and WAS pumps. While the size of the building will remain 
unchanged for the RC condition, the equipment sizes could be slightly reduced 
for the RC condition.  A third clarifier of equal size to the existing clarifiers would 
be needed for both the DC and RC conditions.  
 
The only other new structure proposed for Phase 1 is a hauled waste receiving 
station.  While the DC condition does not include hauled waste loading, the City 
has opted to install a waste receiving station as part of Phase 1 and to add 
capacity in the future if accepting hauled waste proves to be economically 
beneficial.  Preliminary sizing for the hauled waste receiving station has been 
based on the typical capacity of septage hauling trucks and the capacity of the 
hauled waste receiving station would remain unchanged for the RC condition.    
 
Using the design changes described above, a modified cost estimate is 
developed based on the original cost estimate for Alternative 3, provided in 
Appendix P.  A summary of the original and revised costs are given below in 
Table 8-3. 



Fennimore Facilities Planning Document  8-4 
October 2015 

Table 8-3 
Project Costs for PC Calculation 

 Item DC Cost RC Cost 

1 Site Work $156,580 $156,580 

2 New Headworks w/ Grit Removal $1,160,300 $1,160,300 

3 Influent Pumping $240,580 $240,580 

4 Equalization Tank $48,250 $48,250 

5 Primary Clarifiers - Demolition $31,000 $31,000 

6 Splitter/Selectors $411,510 $411,510 

7 Secondary Treatment – Demo/New Basins $897,400 $792,827 

8 Process Building (Blowers/RAS/WAS) $828,890 $812,690 

9 Chemical Feed $67,900 $67,900 

10 Final Clarifiers  - Addition of 3rd Clarifier $411,480 $411,480 

11 Tertiary Filtration - Demolition $60,920 $60,920 

12 Solids Handling/Thickening $0 $0 

13 Digester - Conversion to Aerobic $370,065 $370,065 

14 Sludge Storage $0 $0 

15 Waste Receiving Station $293,115 $293,115 

16 Lab/Controls Building $170,638 $170,638 

17 Garage - Upgrade Existing $76,944 $76,944 

Electrical and Instrumentation $1,045,114 $1,020,960 

Contractor Costs $501,655 $490,061 

Contingencies $677,234 $661,582 

Engineering/Admin $1,015,851 $992,373 

Total Phase 1 Project Cost $8,465,427 $8,269,774 

 
The parallel cost percentage is then calculated by dividing the reduced capacity 
cost by the total design cost as shown below: 
 
PC = RC/DC = $8,269,774/$8,465,427 = 97.7% 

8.2 Septage Percentage 

Reference is made to the resource paper entitled “Wisconsin DNR Program for 
Septage Considerations in Municipal Wastewater Facility Planning and for 
Application of Zero Percent Clean Water Fund Loans” dated June 7, 2006 and 
revised August 2012.  The septage percentage (SP) is calculated to determine 



Fennimore Facilities Planning Document  8-5 
October 2015 

what portion of the below market rate financing through the Clean Water Fund 
program will be eligible for zero rate financing. 
 
Separate revised loading conditions are determined which reduce the previously 
revised design loadings developed in Section 8.1 and labeled as RC.  This 
second revised loading condition, labeled RC2, will be that loading associated 
without unsewered areas, reserve capacity expected beyond 10 years from the 
project completion date, industrial contributions, and without any septage 
loadings.  A summary of the revised loadings (RC2) with comparison to the total 
design capacity (DC) and revised loadings (RC) is given below in Table 8-4.  For 
a more detailed examination of these loading projections, refer to Appendix P.   

Table 8-4 
Reduced Loading Conditions for SP Calculation 

Parameter Units DC RC RC2 

Design Flow MGD 0.620 0.530 0.530 

BOD lbs/day 878 691 691 

TS lbs/day 680 512 512 

TKN lbs/day 91 68 68 

Phosphorus lbs/day 16 12 12 

 
Since there is no hauled waste in the DC, there is no difference in loading 
conditions between the revised loadings for the parallel cost ratio (RC) and that 
for the septage percentage (RC2).  Therefore, there is no difference in sizing and 
for the new secondary treatment structures and equipment between RC and 
RC2.  As explained in Section 8.1, the remaining Phase 1 costs are for 
modifications to existing structures and replacement of existing equipment, which 
will not be impacted by reduced loading conditions.   
 
The only difference in cost between RC and RC2 is the cost of the hauled waste 
receiving station.  If the capability for receiving and treating holding tank and 
septage are removed from Phase 1, then a new hauled waste receiving station 
would not be needed. 
 
Alternative 3 has been used as the basis for determining the cost impacts for the 
project.  Similar effects would be realized if other alternatives were evaluated.  A 
modified cost estimate for RC2 was developed by removing the cost of the 
hauled waste receiving station from the RC estimate.  A summary of the original 
and revised costs are given below in Table 8-6. 



Fennimore Facilities Planning Document  8-6 
October 2015 

Table 8-6 
Cost Impacts for SP Calculation 

Item DC Cost RC Cost RC2 Cost 

1 Site Work $156,580 $156,580 $156,580 

2 New Headworks w/ Grit Removal $1,160,300 $1,160,300 $1,160,300

3 Influent Pumping $240,580 $240,580 $240,580 

4 Equalization Tank $48,250 $48,250 $48,250 

5 Primary Clarifiers - Demolition $31,000 $31,000 $31,000 

6 Splitter/Selectors $411,510 $411,510 $411,510 

7 Secondary Treatment – Demo/New Basins $897,400 $792,827 $792,827 

8 Process Building (Blowers/RAS/WAS) $828,890 $812,690 $812,690 

9 Chemical Feed $67,900 $67,900 $67,900 

10 Final Clarifiers  - Addition of 3rd Clarifier $411,480 $411,480 $411,480 

11 Tertiary Filtration - Demolition $60,920 $60,920 $60,920 

12 Solids Handling/Thickening $0 $0 $0 

13 Digester - Conversion to Aerobic $370,065 $370,065 $370,065 

14 Sludge Storage $0 $0 $0 

15 Waste Receiving Station $293,115 $293,115 $293,115 

16 Lab/Controls Building $170,638 $170,638 $170,638 

17 Garage - Upgrade Existing $76,944 $76,944 $76,944 

Electrical and Instrumentation $1,045,114 $1,020,960 $1,020,960

Contractor Costs $501,655 $490,061 $490,061 

Contingencies $677,234 $661,582 $661,582 

Engineering/Admin $1,015,851 $992,373 $992,373 

Total Phase 1 Project Cost $8,465,427 $8,269,774 $7,794,927

 
The septage percentage is then calculated by dividing the difference between the 
cost associated with RC and the cost associated with RC2 (RC – RC2) by the 
total design cost (DC) as shown below: 
 
SP = (RC – RC2)/DC = ($8,269,774 - $7,794,927)/$8,465,427 = 5.6% 
 
Therefore 5.6% of the cost eligible for below market rate financing through the 
Clean Water Fund will be eligible for zero percent financing. 



Fennimore Facilities Planning Document  8-7 
October 2015 

8.3 Financial Considerations 

The City of Fennimore sewer utility does not come under the jurisdiction of the 
Public Service Commission.  The number of sewer users can be best estimated 
by using data from the current sewer user charge system.  Table 8-7 presents a 
summary of the total number of meters, as of 2014, as well as the equivalent 